
Texas Commission on Environmental Quality 
INTEROFFICE MEMORANDUM 

 
To: Office of Chief Clerk DATE: June 7, 2023 

 
From: Kathy Humphreys 

Staff Attorney 
Environmental Law Division 

 
Subject: Backup Documents Filed for Consideration of Hearing Requests at 

Agenda 
 

Applicant: City of Ennis 
Proposed Permit No.          WQ0010443002 
Program: Water 
Docket No.:         TCEQ Docket No. 2023-0557-MWD 

 

Enclosed please find a copy of the following documents for inclusion in the 
background material for this permit application: 

 
• Fact sheet and ED’s preliminary decision 
• Draft permit 
• Compliance history report 

 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 

Texas Commission on Environmental Quality 
[...]
shall specify the control mechanism that will, when implemented, reduce effluent 
toxicity as specified in Part 5.h. The report shall also specify a corrective action 
schedule for implementing the selected control mechanism. A copy of the TRE 
final report shall also be submitted to the U.S. EPA Region 6 office. 

 
h. Within 3 years of the last day of the test confirming toxicity, the permittee shall 

comply with 30 TAC § 307.6(e)(2)(B), which requires greater than 50% survival 
of the test organism in 100% effluent at the end of 24-hours. The permittee may 
petition the Executive Director (in writing) for an extension of the 3-year limit. 
However, to warrant an extension the permittee must have demonstrated due 
diligence in its pursuit of the toxicity identification evaluation/TRE and must 
prove that circumstances beyond its control stalled the toxicity identification 
evaluation/TRE. 

 
The permittee may be exempted from complying with 30 TAC § 307.6(e)(2)(B) 
upon proving that toxicity is caused by an excess, imbalance, or deficiency of 
dissolved salts.  This exemption excludes instances where individually toxic 
components (e.g., metals) form a salt compound. Following the exemption, this 
permit may be amended to include an ion-adjustment protocol, alternate species 
testing, or single species testing. 

 
i. Based upon the results of the TRE and proposed corrective actions, this permit 

may be amended to modify the biomonitoring requirements where necessary, 
require a compliance schedule for implementation of corrective actions, specify a 
WET limit, specify a best management practice, and specify a chemical-specific 
limit. 

 
j. Copies of any and all required TRE plans and reports shall also be submitted to 

the U.S. EPA Region 6 office, 6WQ-PO. 



City of Ennis TPDES Permit No. WQ0010443002 
 

Page 75 

TABLE 2 (SHEET 1 OF 2) 
 
 WATER FLEA SURVIVAL 
 
 
 
 GENERAL INFORMATION 
 
 

 
 

Time Date 

Composite Sample Collected  
 

 
 

Test Initiated  
 

 
 

 
 

PERCENT SURVIVAL 
 

Time Rep 
Percent effluent 

0% 6% 13% 25% 50% 100% 

24h 

A  
 

 
 

 
 

 
 

 
 

 
 

B  
 

 
 

 
 

 
 

 
 

 
 

C  
 

 
 

 
 

 
 

 
 

 
 

D  
 

 
 

 
 

 
 

 
 

 
 

E  
 

 
 

 
 

 
 

 
 

 
 

MEAN  
 

 
 

 
 

 
 

 
 

 
 

 
 

Enter percent effluent corresponding to the LC50 below: 
 
              24-hour LC50 =                % effluent 
 
  



City of Ennis TPDES Permit No. WQ0010443002 
 

Page 76 

 TABLE 2 (SHEET 2 OF 2) 
 
 FATHEAD MINNOW SURVIVAL 
  
 
 
 GENERAL INFORMATION 

 
 
 

Time Date 

Composite Sample Collected  
 

 
 

Test Initiated  
 

 
 

 
 

PERCENT SURVIVAL 
 

Time Rep 
Percent effluent 

0% 6% 13% 25% 50% 100% 

24h 

A  
 

 
 

 
 

 
 

 
 

 
 

B  
 

 
 

 
 

 
 

 
 

 
 

C  
 

 
 

 
 

 
 

 
 

 
 

D  
 

 
 

 
 

 
 

 
 

 
 

E  
 

 
 

 
 

 
 

 
 

 
 

MEAN  
 

 
 

 
 

 
 

 
 

 
 

 
 

Enter percent effluent corresponding to the LC50 below: 
 
              24-hour LC50 =                % effluent 
 
 
 



City of Ennis TPDES Permit No. WQ0010443002 
 

 
Page 77 
 

ATTACHMENT A 
 

 



City of Ennis TPDES Permit No. WQ0010443002 
 

 
Page 78 
 

ATTACHMENT B 

 



City of Ennis TPDES Permit No. WQ0010443002 
 

 
Page 79 
 

 



City of Ennis TPDES Permit No. WQ0010443002 
 

 
Page 80 
 

 



City of Ennis TPDES Permit No. WQ0010443002 
 

 
Page 81 
 

ATTACHMENT C 

 



City of Ennis TPDES Permit No. WQ0010443002 
 

 
Page 82 
 

 



City of Ennis TPDES Permit No. WQ0010443002 
 

 
Page 83 
 

 



City of Ennis TPDES Permit No. WQ0010443002 
 

 
Page 84 
 

 



-------------- --------

----

----------------------------------

-------------

The TCEQ is committed to accessibility. 
To request a more accessible version of this report, please contact the TCEQ Help Desk at (512) 239-4357. 

Compliance History Report 
Compliance History Report for CN600602478, RN101611648, Rating Year 2021 which includes Compliance History (CH) 
components from September 1, 2016, through August 31, 2021. 

Customer, Respondent, CN600602478, City of Ennis Classification: SATISFACTORY Rating: 0.12 
or Owner/Operator: 

Regulated Entity: RN101611648, OAK GROVE PLANT Classification: SATISFACTORY Rating: o.35 

Complexity Points: 10 Repeat Violator: NO 

CH Group: 08 - Sewage Treatment Facilities 

Location: 401 W PLANT RD ENNIS, TX 75119-9028, ELLIS COUNTY 

TCEQ Region: REGION 04 - DFW METROPLEX 

ID Number(s): 
WASTEWATER LICENSING LICENSE WQ0010443002 PRETREATMENT EPA ID TX0047261000 

STORMWATER PERMIT TXROSM996 WASTEWATER PERMIT WQ0010443002 

WASTEWATER EPA ID TX0047261 WASTEWATER AUTHORIZATION R10443002 

Compliance History Period: September 01, 2016 to August 31, 2021 Rating Year: 2021 Rating Date: 09/01/2021 

Date Compliance History Report Prepared: March 28, 2022 

Agency Decision Requiring Compliance History: Permit - Issuance, renewal, amendment, modification, denial, suspension, or 
revocation of a permit. 

Component Period Selected: July 29, 2016 to March 28, 2022 

TCE Q Staff Member to Contact for Additional Information Regarding This Compliance History. 

Name: WH Phone: (512) 239-3581 

Site and Owner/Operator History: 

1) Has the site been in existence and/or operation for the full five year compliance period? YES 
2) Has there been a (known) change in ownership/operator of the site during the compliance period? NO 

Components (Multimedia) for the Site Are Listed in Sections A - J 

A. Final Orders, court judgments, and consent decrees: 
N/A 

B. Criminal convictions: 
N/A 

C. Chronic excessive emissions events: 
N/A 

D. The approval dates of investigations {CCEDS Inv. Track. No.): 
Item 1 August 09, 2016 (1338521) 
Item 2 August 10, 2016 (1366126) 

Item 3 September 06, 2016 (1378986) 
Item 4 September 14, 2016 (1372812) 

Item 5 September 16, 2016 (1397703) 
Item 6 November 07, 2016 (1384949) 
Item 7 December 12, 2016 (1391083) 
Item 8 February 08, 2017 (1404592) 
Item 9 March 03, 2017 (1411684) 

Item 10 March 06, 2017 (1418182) 
Item 11 May 05, 2017 (1425775) 

Page 1 



1 Date: 12/01/2021 (. ,336) 
Self Report? NO Classification: Moderate 

Citation: 2D TWC Chapter 26, SubChapter A 26.039(b) 
30 TAC Chapter 305, SubChapter F 305.125(1) 
30 TAC Chapter 327 327.32(b) 
Monitoring & Reporting Req, 7.a & 7.b.i PERMIT 

Description: Failure to provide notification of any noncompliance which may endanger human 
health or safety, or the environment. 

F. Environmental audits: 
N/A 

G. Type of environmental management systems (EMSs}: 
N/A 

H. Voluntary on-site compliance assessment dates: 
N/A 

I. Participation in a voluntary pollution reduction program: 
N/A 

J. Early compliance: 
N/A 

Sites Outside of Texas: 
N/A 

Compliance History Report for CN600602478, RN101611648, Rating Year 2021 which includes Compliance History (CH) components from 
July 29, 2016, through March 28, 2022. 

Page 3 


	WQ0010443002_Draft Permit Copy.pdf
	Structure Bookmarks
	FACT SHEET AND EXECUTIVE DIRECTOR’S PRELIMINARY DECISION 
	FACT SHEET AND EXECUTIVE DIRECTOR’S PRELIMINARY DECISION 
	 
	For draft Texas Pollutant Discharge Elimination System (TPDES) Permit No. WQ0010443002, EPA I.D. No. TX0047261, to discharge to water in the state.  
	 
	Issuing Office: Texas Commission on Environmental Quality 
	 P.O. Box 13087 
	 Austin, Texas 78711-3087 
	 
	Applicant: City of Ennis 
	 107 N Sherman Street 
	 Ennis, Texas 75119 
	 
	Prepared By: Gordon R. Cooper 
	Municipal Permits Team 
	Wastewater Permitting Section (MC 148) 
	Water Quality Division 
	(512) 239-1963 
	 
	Date: June 15, 2022 
	 
	Permit Action: Major Amendment 
	 
	1. EXECUTIVE DIRECTOR RECOMMENDATION 
	 
	The Executive Director has made a preliminary decision that this permit, if issued, meets all statutory and regulatory requirements. The draft permit includes an expiration date of five years from the date of issuance.  
	 
	2. APPLICANT ACTIVITY 
	 
	The applicant has applied to the Texas Commission on Environmental Quality (TCEQ) for an amendment of the existing permit to authorize adding Outfall 002 to the permit.  The current permit authorizes the discharge of treated domestic wastewater at an annual average flow not to exceed 4,000,000 gallons per day. The existing wastewater treatment facility serves the City of Ennis, surrounding areas, and the City of Garret and the City of Alma.  
	 
	3. FACILITY AND DISCHARGE LOCATION 
	3. FACILITY AND DISCHARGE LOCATION 
	3. FACILITY AND DISCHARGE LOCATION 


	 
	The plant site is located at 401 West Plant Road, Ennis, in Ellis County, Texas 75119.  
	 
	 Outfall Location:   
	Outfall Number 
	Outfall Number 
	Outfall Number 
	Outfall Number 

	Latitude 
	Latitude 

	Longitude 
	Longitude 


	001 
	001 
	001 

	32.310457 N 
	32.310457 N 

	96.61677 W 
	96.61677 W 


	002 
	002 
	002 

	32.273501 N 
	32.273501 N 

	96.642964 W 
	96.642964 W 



	 
	 The treated effluent is discharged to via Outfall 001 to Cummins Creek, thence to Chambers Creek Above Richland-Chamber Reservoir in Segment 0814 of the Trinity River Basin; and via proposed Outfall 002 and pipe to an unnamed tributary, thence to Bardwell Reservoir in Segment No. 0815 of the Trinity River Basin. The unclassified receiving water use is limited aquatic life use for Cummins Creek and minimal aquatic life use for the unnamed tributary. The designated uses for Segment No. 0815 are primary conta
	 
	4. TREATMENT PROCESS DESCRIPTION AND SEWAGE SLUDGE DISPOSAL 
	 
	The Oak Grove Wastewater Treatment Facility is an activated sludge process plant operated in the extended aeration mode. Treatment units include two mechanical bar screens with washer compactor, one influent wet well, four primary clarifiers, four aeration basins, three secondary clarifiers, a sludge thickener, an aerobic sludge digester, sludge dewatering, sludge drying beds, two chlorine contact chambers, and one dechlorination chamber. The facility is currently operating in the Interim phase. 
	 
	Sludge generated from the treatment facility is hauled by a registered transporter and disposed of at a TCEQ-permitted landfill, Ellis County Landfill, Permit No. 1745B, in Ellis County.  The draft permit also authorizes the disposal of sludge at a TCEQ-authorized land application site, co-disposal landfill, wastewater treatment facility, or facility that further processes sludge. 
	 
	5. INDUSTRIAL WASTE CONTRIBUTION 
	 
	The draft permit includes pretreatment requirements that are appropriate for a facility of this size and complexity. The facility receives significant industrial wastewater contributions.  
	 
	6. SUMMARY OF SELF-REPORTED EFFLUENT ANALYSES 
	 
	The following is a summary of the applicant’s effluent monitoring data for the period February 2020 through February 2022. The average of Daily Average value is computed by the averaging of all 30-day average values for the reporting period for each parameter: annual average flow (flow), five-day carbonaceous biochemical oxygen demand (CBOD5), total suspended solids (TSS), ammonia nitrogen (NH3-N), and chloride. The average of Daily Average value for Escherichia coli (E. coli) in colony-forming units (CFU) 
	 
	 
	7. DRAFT PERMIT CONDITIONS AND MONITORING REQUIREMENTS 
	 
	The effluent limitations and monitoring requirements for those parameters that are limited in the draft permit are as follows: 
	 
	 
	A. INTERIM PHASE EFFLUENT LIMITATIONS AND MONITORING REQUIREMENTS – OUTFALLS 001 AND 002 
	 
	The annual average flow of effluent shall not exceed 3.1 MGD, nor shall the average discharge during any two-hour period (2-hour peak) exceed 5,764 gallons per minute (gpm). The combined annual average flow of effluent via Outfalls oo1 and 002 shall not exceed 3.1 MGD 
	 
	  *The combined 30-day average lbs/day effluent limit for Outfalls 001 and 002.  
	**Applicable only to discharges made via Outfall 001. 
	 
	The pH shall not be less than 6.0 standard units nor greater than 9.0 standard units and shall be monitored once per week by grab sample. There shall be no discharge of floating solids or visible foam in other than trace amounts and no discharge of visible oil. 
	 
	The effluent shall contain a total chlorine residual of at least 1.0 mg/l after a detention time of at least 20 minutes (based on peak flow) and shall be monitored daily by grab sample. The permittee shall dechlorinate the chlorinated effluent to less than 0.1 mg/l total chlorine residual and shall monitor total chlorine residual daily by grab sample after the dechlorination process. An equivalent method of disinfection may be substituted only with prior approval of the Executive Director. 
	 
	Parameter Monitoring Requirement 
	Flow, MGD Continuous 
	CBOD5 Two/week 
	TSS Two/week 
	NH3-N  Two/week 
	TDS One/week 
	Chloride One/week 
	DO Two/week 
	E. coli One/week 
	 
	B.   FINAL PHASE EFFLUENT LIMITATIONS AND MONITORING REQUIREMENTS – OUTFALLS 001 AND 002 
	 
	The annual average flow of effluent shall not exceed 4.0 MGD, nor shall the average discharge during any two-hour period (2-hour peak) exceed 5,764 gpm. The combined annual average flow of effluent via Outfalls 001 and 002 shall not exceed 4.0 MGD. 
	 
	  *The combined 30-day average lbs/day limit for Outfalls 001 and 002.  
	**Applicable only to discharges made via Outfall 001. 
	 
	The pH shall not be less than 6.0 standard units nor greater than 9.0 standard units and shall be monitored once per week by grab sample. There shall be no discharge of floating solids or visible foam in other than trace amounts and no discharge of visible oil. 
	 
	The effluent shall contain a total chlorine residual of at least 1.0 mg/l after a detention time of at least 20 minutes (based on peak flow) and shall be monitored daily by grab sample. The permittee shall dechlorinate the chlorinated effluent to less than 0.1 mg/l total chlorine residual and shall monitor total chlorine residual daily by grab sample after the dechlorination process. An equivalent method of disinfection may be substituted only with prior approval of the Executive Director. 
	 
	Parameter Monitoring Requirement 
	Flow, MGD Continuous 
	CBOD5 Two/week 
	TSS Two/week 
	NH3-N  Two/week 
	TDS One/week 
	Chloride One/week 
	DO Two/week 
	E. coli One/week 
	 
	C. SEWAGE SLUDGE REQUIREMENTS 
	 
	The draft permit includes Sludge Provisions according to the requirements of 30 TAC Chapter 312, Sludge Use, Disposal, and Transportation. Sludge generated from the treatment facility is hauled by a registered transporter and disposed of at a TCEQ-permitted landfill, Ellis County Landfill, Permit No. 1745B, in Ellis County. The draft permit also authorizes the disposal of sludge at a TCEQ-authorized land application site, co-disposal landfill, wastewater treatment facility, or facility that further processe
	 
	 
	D.   PRETREATMENT REQUIREMENTS 
	 
	Permit requirements for pretreatment are based on TPDES regulations contained in 30 TAC Chapter 315 which references 40 CFR Part 403, General Pretreatment Regulations for Existing and New Sources of Pollution [rev. Federal Register/ Vol. 70/ No. 198/ Friday, October 14, 2005/ Rules and Regulations, pages 60134-60798]. The permit includes specific requirements that establish responsibilities of local government, industry, and the public to implement the standards to control pollutants which pass through or i
	 
	The permittee has a pretreatment program which was approved by the U.S. Environmental Protection Agency (EPA) on December 1, 1983 and modified on December 4, 1992, December 22, 2011, and on July 29, 2020 (nonsubstantial Streamlining Rule). The permittee is required, under the conditions of the approved pretreatment program, to prepare annually a list of industrial users which during the preceding twelve months were in significant noncompliance with applicable pretreatment requirements for those facilities c
	 
	Effective December 21, 2025, the permittee must submit the pretreatment program annual status report electronically using the online electronic reporting system available through the TCEQ website unless the permittee requests and obtains an electronic reporting waiver. [rev. Federal Register/ Vol. 80/ No. 204/ Friday, October 22, 2015/ Rules and Regulations, pages 64064-64158]. 